LACELA

Product: Circular Saw Art. No. 261819

Version No. D Enable Time 2022.9




LACELA Product:Circular Saw Art. No. 261819

No. | Part Name(Chinese) Part Name (English) Code Qty | No. | Part Name (Chinese) Part Name (English) Code Qty
1| T4 Handwheel 10101011085 L | 57 [JFR Switch 10601001125 1
3 BRI Iron base plate 10401004059 1 | 58 [HLZEIEMR Cord Anchor 10101011123 1
4 |FFHsaPER6 X 35 Split elastic pin 6X35 (30701029 1 | 60 |HEJEHLZE2X0.75 Cord 2X0.75 10602006130 1
6 |DFIZETMBX 16 Screw M8 X 16 30205010 2 | 61 |HZ4E Cord Sleeve 10102001038 1
T R4 Compression spring 10303001088 1| 62 | T Handle cover 10101004434 1
8 |WETZIRATME X 18 Screw M6X 18 30204009 1| 63 |[FR Guide ruler 21201003021 1
9 [FHF8X20%X2 Flat gasket 8X20X2  [30403082 1| 64 |EfEHRTF13 Socket wrench 13 21201002029 1
11 |PFE6X14X1 Flat gasket 6X14X1 30403063 1 | 65 |4 P EReTM5 X 35  [Screw M5 X35 30201084 3
13 |75 2 TR AEMS X 16 [Hex flange bolt M8X16 |30208015 1 | 66 [fBE Spacer 10306002096 1
15 |4MNER outer Flange 10305001058 1 | 67 |E#ERE Self-locking spring 10303001136 1
16 |4E 180 Blade 180 21201006188 1 | 68 [/NFIIREEMS Hex nut M8 30501059 1
17 | N Inner Flange 10305001059 1| 69 [RTFAEN8 Wrench body M8 10101007131 1
18 |UTSkIRETMA X 10 Screw M4X 10 30201005 3 | 70 [I|RF Wrench 10101007128 1
19 |#h& T Bearing Cover 10401002035 1| 71 [T Wrench spring 10303001096 1
23 (B Protection cover 10401001061 1 WRETE=E Wrench button 10101007129 1
24 |53 for b Extension Spring 10303001149 1| 73 |EBURETSTAX 12 Screw ST4X 12 30202016 1
25 |DUKIRETME X 14 Screw M5X 14 30201060 3| 74 |METZERETME X 10 Screw M6X 10 30204005 1
26 |Hi# Front Cover 10203004098 1| 75 |UTKERETMA X8 Screw M4 X8 30201049 1
27 |Hh7&6202 Bearing 6202 30103143 1
29 | Output Spindle 10301001098 1
30 [ALEEESX 3. 7X 10 Woodruff key 3X3.7X10[30601004 1
31 | Kikfe Gear 10302004111 1
32 |l P ALY P 1 2 Cilclip for Shaft 12 [30301023 1
33 |4H7K626 Bearing 626 30104047 1
34 |JiKERETME X 25 Screw M6X25 30201151 1
35 |BEiAE19X16.5 Rubber column 19X 16.5 |10102004115 1
36 |FitR Trademark 20402007141 1
37 |k Gear Box 10201004277 1
38 |#li7K6001 Bearing 6001 30103012 1
39 |07 pE 32X 28 X 2 0 Ring 32X28X2 10102003218 1
40 |HBLH Self-locking piece 10401003050 1
41 |1 Armature 10502001167 1
42 | BRETSTE X 65 Screw ST5X 55 30202075 2
43 [PFHT8X17X0.5 Flat gasket 8X17X0.5 [30403079 1
44 |h7&608 Bearing 608 30104024 1
45 [T Stator 10501001150 1
EEDS Tension spring 10607001011 2
47 | PR Air Deflector 10101005085 1
51 [Bl7E Housing 10101001350 1
52 |HBURETST4X 14 Screw ST4X 14 30202019 8
53 |#fm Nameplate 20302007532 1
54 |Fil4& Brush Holder 10606001124 2
55 (B Carbon Brush 10605001183 2
56 |Fil¥E Brush Cap 10606001125 2
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